FINAL

RIPON MUNICIPAL SERVICES REVIEW AND
SPHERE OF INFLUENCE UPDATE

May 10,2018

Prepared for:

City of Ripon
Planning Department
259 N. Wilma Avenue
Ripon, CA 95366
(209) 599-2108

Prepared by:

De Novo Planning Group
1020 Suncast Lane, Suite 106
El Dorado Hills, CA 95762
(916) 580-9818

De Novo Planning Group

A Land Use Planning, Design, and Environmental Firm







FINAL

RIPON MUNICIPAL SERVICES REVIEW AND
SPHERE OF INFLUENCE UPDATE

May 10,2018

Prepared for:

City of Ripon
Planning Department
259 N. Wilma Avenue

Ripon, CA 95366
(209) 599-2108

Prepared by:

De Novo Planning Group
1020 Suncast Lane, Suite 106
El Dorado Hills, CA 95762
(916) 580-9818






TABLE OF CONTENTS = TOC

Chapters Page Numbers
[...]
ponds. The undisinfected effluent is discharged to seven percolation ponds and five storage ponds
(that also act as percolation ponds). Treated wastewater is disposed into forty acres of disposal
ponds located west of the treatment ponds.

The rate by which effluent is disposed is dependent on weather, pond maintenance, and
groundwater levels. During the summer when groundwater elevations are at their lowest and
evaporation rates are at the highest, effluent disposal (percolation) rates are highest. During the
winter months, groundwater levels at the plant site rise to within 5 feet below the pond floor and
reduce the percolation rates and limit discharge. Also, during the winter months, evaporation rates
are at their lowest.

Land treatment and disposal of industrial wastewater by the City occurs on approximately 16 acres
of spreading fields at the facility situated between the municipal treatment ponds and disposal
ponds. When capacity is not available at the industrial disposal area, 0.2 million gallons per day
(MGD) of flow can be diverted to the WWTF headworks for treatment beyond the permitted
capacity.

Municipal Services Review - City of Ripon 4-28



PRESENT AND PLANNED CAPACITY 4

2. Wastewater Treatment Plant Permitting and Capacity

The City’s WWTF was constructed in the 1970s, with major expansion occurring in the 1990s. The
City’s WWTF is currently permitted under the State Water Resource Control Board (SWRCB) Waste
Discharge Requirements (WDR) program, as administered by the Central Valley Regional Water
Quality Control Board (RWQCB). The Ripon WWTF currently operates under WDR Order No. 94-263
("Permit”), which was issued in 1994. WDR Order No. 94-263 originally contained a flow discharge
limit of 1.4 MGD, with the ability to increase discharges in the future to 2.34 MGD, pending RWQCB
approval. The latest permit revision (2008) increased the average discharge rate limit to 1.8 MGD.
The WWTF currently processes approximately 1.0 MGD. From a physical standpoint, the current
maximum treatment capacity of the WWTF is 1.5 MGD; with additional mechanical aeration
upgrades, the maximum treatment capacity could be increased up to approximately 2.3 MGD?3.

Located in the floodplain of the Stanislaus River, the WWTF has been isolated from the river by
levees. An additional 18-acre site, not protected by levees, is used for the industrial wastewater
disposal. The Diamond Pet Food Company operates its own wastewater treatment facility
independent of the City’s system. The City is currently analyzing options for expansion of the WWTF
in order to accommodate planned growth.

3. Wastewater Quality

Wastewater quality indicators are used to assess the suitability of wastewater for disposal or re-use.
Wastewater quality tests measure physical, chemical, and biological characteristics of wastewater.
The Central Valley Regional Water Quality Control Board provides the applicable wastewater
monitoring requirements, to ensure that wastewater generated in the region is safe for disposal
and/or re-use. Domestic wastewater influent monitoring must include the following, as described in
Table 4-10, below.

TABLE 4-10 DOMESTIC WASTEWATER INFLUENT MIONITORING

CONSTITUENT UNITS TYPE OF SAMPLE SAMPLING FREQUENCY REPORTING

FREQUENCY
Daily Flow gpd Meter Continuously Monthly
Monthly Average Flow gpd/month Calculated Monthly Monthly
Biochemical Oxygen Demand (BOD) mg/L Grab or Composite Monthly Monthly
Total Dissolved Solids mg/L Grab or Composite Monthly Monthly
Fixed Dissolved Solids mg/L Grab or Composite Monthly Monthly
Total Arsenic mg/L Grab or Composite Monthly Monthly
Dissolved Arsenic mg/L Grab or Composite Monthly Monthly
Total Iron mg/L Grab or Composite Monthly Monthly
Dissolved Iron mg/L Grab or Composite Monthly Monthly

3 Email correspondence with City of Ripon Public Works Director Ted Johnston, on August 24, 2017.

4-29 Municipal Services Review - City of Ripon



4 PRESENT AND PLANNED CAPACITY

REPORTING
CONSTITUENT UNITS TYPE OF SAMPLE SAMPLING FREQUENCY
FREQUENCY
Sodium mg/L Grab or Composite Monthly Monthly
Chloride mg/L Grab or Composite Monthly Monthly
Standard Minerals mg/L Grab or Composite Annually Monthly

SOURCES: CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD, CENTRAL VALLEY REGION (2007)

Additionally, treated domestic wastewater effluent monitoring must include the following, as

described in Table 4-11, below.

TABLE 4-11 TREATED DOMESTIC WASTEWATER EFFLUENT MIONITORING

CONSTITUENT UNITS TYPE OF SAMPLE | SAMPLING FREQUENCY REPORTING

FREQUENCY
BOD mg/L Grab Monthly Monthly
Total Dissolved Solids mg/L Grab Monthly Monthly
Fixed Dissolved Solids mg/L Grab Monthly Monthly
Total Arsenic mg/L Grab Monthly Monthly
Dissolved Arsenic mg/L Grab Monthly Monthly
Total Iron mg/L Grab Monthly Monthly
Dissolved Iron mg/L Grab Monthly Monthly
Sodium mg/L Grab Monthly Monthly
Chloride mg/L Grab Monthly Monthly
Nitrate as Nitrogen mg/L Grab Monthly Monthly
Total Kjeldahl Nitrogen mg/L Grab Monthly Monthly
pH Std. Units Grab Monthly Monthly
Standard Minerals mg/L Grab Monthly Annually

SOURCE: CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD, CENTRAL VALLEY REGION (2007)

A Monitoring and Reporting Program (MRP) for the City of Ripon WWTF was provided by the Central
Valley Regional Water Quality Control Board in October 2007. The MRP describes requirements for
monitoring domestic wastewater, industrial wastewater, treated domestic wastewater effluent,

treatment/storage/percolation ponds, industrial wastewater land application area, and
groundwater, pursuant to Water Code Section 13267.
Municipal Services Review - City of Ripon 4-30



GRAVES RD

MELLO RD

CLINTON SOUTH RD

[
12
w
=)
L 12
>
12
MURPHY RD

42

Future

IONE RD

JACK

=
o
=
o

12

©
-

RIVER RD

SANTOS AVE

LS

COLONY RD

Boesch-Kirgery
LS

Jack-Tone |
\Cgmmercia :E 18 16 I —

N

42
36
S
i~
7.7
ILMAA /"'
/,‘ \
2|
e
)

BartonRanch
LS

W MAIN ST 42

e

¥

_Oak‘d-\venue
N 1S
L

i

S OLIVE AVE

AUSTIN RD
S MOHLER RD

Parallel Ave

Jack|Tone
Residential
LS

——

STANISLAUS RIVER

S STOCKTON AVE

LS

0 2,100 4,200 8,400 Feet
| 1 1 1 ] 1 1 1 |

Existing Sewer Lines

Gravity Main
Force Main

A Lift Stations - Future

D Urban Primary/Sphere of Influence

Boundary Boesch

Future Sewer Trunk Lines

10"
-— 12"
16"
- 18"
30"
-— 32"
36"
42"
54"
Sewer Force Mains

- Future

RIPON MUNICIPAL SERVICES REVIEW

Figure 4-5:
Ripon Sanitary Sewer Plan



geogjen
Rectangle

geogjen
Line


4 PRESENT AND PLANNED CAPACITY

The most pertinent recent influent and effluent data is summarized in Table 4-12, below. The City
currently meets the existing Central Valley Regional Water Quality Control Board’s influent and
effluent quality standards. As influent flows to the WWTF increase, the constituent loading increase
at a similar rate. Biochemical oxygen demand (BOD) is a major constituent of concern in wastewater,
as it adversely affects downstream water bodies. The average BOD loading at the WWTP in recent
years is 2,071 pounds BOD/day.

TABLE 4-12 SUMMARY OF INFLUENT AND EFFLUENT DATA COLLECTED BY THE CITY OF RIPON, 2008-2012

CONSTITUENT INFLUENT CONCENTRATION (MG/L) | EFFLUENT CONCENTRATION (MG/L)
BOD 214 52
Total Dissolved Solids 758 716
Fixed Dissolved Solids 593 567
Nitrate - N -- 4.5
TKN -- 22.3

SOURCE: RIPON WASTEWATER TREATMENT FACILITIES PLAN (2015)

4. Future Wastewater Demand and Systems Improvement

The WWTF is operating within the prescribed limits of the Waste Discharge Requirements issued by
the Regional Water Quality Control Board. As previously described, the City is currently permitted
for wastewater disposal flows of 1.8 MGD.* The WWTF currently processes approximately 1.0 MGD.

Table 4-13 illustrates the historical average daily flow from 2008 and 2012, and the projected
average daily flow for 2020, 2030, and 2040.

TABLE 4-13 EXISTING AND PROJECTED AVERAGE DAILY WASTEWATER FLows (MGD)

YEAR AVERAGE DAILY FLow (APPROXIMATE)

2008 1.3

2012 1.1

I Minimum Growth Rate Mid-Point Growth Rate Maximum Growth Rate
Projection Year s L Lo
Projection Projection Projection

2020 1.2 1.3 1.5

2030 1.3 1.5 2.2

2040 1.4 1.8 3.0

SOURCE: RIPON WASTEWATER TREATMENT FACILITIES PLAN (2015)

From a physical standpoint, the current treatment configuration of the WWTF allows for a maximum
treatment capacity up to 1.5 MGD; with additional mechanical aeration upgrades, the maximum
treatment capacity could be increased up to approximately 2.3 MGD. This is recommended
irrespective of which long-term alternative for treatment and disposal is pursued because it will
allow the City to fully utilize its existing system and site while a long-term alternative is pursued.

4 Email correspondence with City of Ripon Public Works Director Ted Johnston, on August 24, 2017.

Municipal Services Review - City of Ripon 4-32



PRESENT AND PLANNED CAPACITY 4

The City of Ripon population in 2017 is 15,621. Since the current annual average daily municipal
wastewater flow is approximately 1.0 MGD, this is equivalent to approximately 64 gallons per capita
per day (the per capita wastewater generation rate). The City of Ripon will therefore need to be
prepared to implement a long-term alternative once the population reaches approximately 28,117.
As shown in Chapter 2.0 of this MSR, this is not expected to occur until after 2040, which is beyond
the 20-Year Planning Horizon.

The March 2015 Ripon Wastewater Treatment Facilities Plan is the most recent wastewater planning
document that evaluated future flow and loading conditions, regulatory requirements, and
treatment plant expansion alternatives. That document describes that near-term improvements
would implement aeration upgrades to the existing WWTF to improve capacity. Two possible
approaches are described to expand treatment capacity from 1.5 MGD to 1.8 MGD — (1) purchase
new higher efficiency floating aerators or (2) install aeration diffusers in the first treatment pond.
Future connections to the City’s wastewater system would pay for the increased treatment capacity,
while both new and existing users would pay for the improved treatment performance.

Longer-term improvements are assumed to be required when the permitting process begins with
RWQCB to update the WDR. The alternatives presented for long-term expansion have dual goals of
(1) providing increasing capacity to handle increased influent flows and loads, and (2) improvement
of treatment performance to meet more stringent effluent limits. Four alternatives were provided
in the Ripon Wastewater Treatment Facilities Plan (2015):

¢ Alternative 1: Expanded Biolac. This alternative would expand the near-term Biolac
components to meet future flows and effluent requirements with some additions to the
proposed near-term configuration. These include (1) additional blows and Biolac diffusers
to increase capacity to remove BOD and nitrogen, (2) Biolac clarifiers for removal of solids
suspended by the Biolac diffusers (needed to meet BOD and TSS criteria or standards), (3)
Addition of tertiary filtration, and (4) addition of ultraviolet (UV) disinfection to meet Title
22 requirements for maximum irrigation reuse. This alternative is the least expensive option.

¢ Alternative 2: Sequencing Batch Reactors. This alternative would implement a sequencing
batch reactors (SBR) system. SBRs are a compact activated sludge treatment process in
which aeration and clarification occur in the same reactor tank. Each SBR tank undergoes a
fill, react (aeration), settle (clarification), and decant sequence for the treatment of the
influent wastewater. For the City to implement an SBR system, it will have to construct new
SBR tanks instead of using existing ponds for better control of the process. The cost would
be in the middle among all of the alternatives.

* Alternative 3: Membrane Bioreactor. Membrane bioreactors (MBRs) are the most compact
treatment process widely used in the industry. Theses process units consist of a bioreactor
with biomass/solids removal achieved by microfiltration membranes. MBRs are suited for
producing high quality recycled water for reuse and would produce the highest quality
effluent of the alternatives presented. MBRs do, however, have higher capital costs than
other secondary treatment processes because of membrane maintenance and higher O&M
costs due to energy use.

4-33 Municipal Services Review - City of Ripon



4 PRESENT AND PLANNED CAPACITY

e Alternative 4: Connection to Modesto WWTP. An alternative that has been considered by
the City is to pipe all wastewater influent flows to a nearby regional facility that has excess
capacity. The Modesto WWTP was chosen as the facility for further analysis. This alternative
would keep the Ripon WWTF as is until it has reached its hydraulic capacity. A force main
would route all excess flows from the Ripon WWTF to the Modesto WWTP. A pump station
would have to be constructed near the Ripon WWTF to convey the flow roughly 15 miles
northeast. The Ripon WWTF would continue to operate under the status quo condition
without any upgrades, unless it was required under a new WDR order. This alternative has
the highest cost among all alternatives.

The City of Ripon General Plan 2040 addresses wastewater treatment through the following policies:

e Require residential and commercial development to connect to City water, non-potable
water, wastewater treatment and storm drainage systems (Goal E, Policy E1).

e Industrial, mixed use and highway service development may install on site water, non-
potable water, wastewater treatment and storm drainage systems if approved by the City
Engineer and City Council (Goal E, Policy E2).

e Evaluate new development projects for consistency with planned facilities identified in the
PFFP (Goal E, Policy E4).

e Adopt, and update as required, City fee ordinance, which reflects current estimates of public
facilities costs and the allocation of those costs to future urban development (Goal E, Policy
ES).

e The City shall ensure that new development provides necessary infrastructure to develop
residential projects that will meet the needs of the community, including schools, irrigation
and drainage facilities and water wells (Goal E, Policy E10).

e Manage land use and sewage disposal as required to maintain adequate groundwater
quality (Goal F, Policy F3).

e Promote reclamation and reuse of municipal and industrial wastewaters for irrigation,
recharge, or other beneficial uses (Goal G, Policy G3).

The City has a Sewer Master Plan for expansion of the sewer system to meet the present and future
demands of the city. Expansion will consist of two future lift stations located in the western portion
of the SOI, new sewer force mains that would connect the WWTF to a future lift station, and future
sewer trunk lines located throughout the SOI (see Figure 4-5). Expansion of the City limits to include
area within the 10-Year and 20-Year Planning Horizons would include the expansion of wastewater
collection infrastructure alongside the construction of new road infrastructure. Additionally, should
it be necessary, the projected growth needs for wastewater treatment within the 10-Year and 20-
Year Planning Horizons would be met with improvements and expansion of the WWTF at its current
location, and the purchase of additional land for added storage capacity and disposal. Expansion of
the necessary wastewater infrastructure, including potential expansion of the WWTF, would be paid
through PFFP Wastewater Fees collected from residential and non-residential development. The
City’s PFFP has assigned costs to the anticipated sewer system improvements and establishes a set
of infrastructure fees adequate to finance or serve as a basis for financing necessary improvements.

Municipal Services Review - City of Ripon 4-34



PRESENT AND PLANNED CAPACITY 4

The PFFP is the vehicle the City will use to provide all the needed facilities to accommodate the full
build-out of the City. The City Council, City Manager, and Public Works Director regularly review the
City’s Sewer Master Plan in comparison to proposed and anticipated growth to ensure that the City